


g, REGION6
N4 § 1445 ROSS AVENUE
% & DALLAS, TEXAS 75202-2733 NPDES Permit No TX0054186

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Clean Water Act, as amended, (33 U.S.C. 1251 et. seq;
the "Act"),

San Jacinto River Authority (SJRA)
Woodlands Wastewater Treatment Plant No. 1
2436 Sawdust Road

The Woodlands, TX 77380

is authorized to discharge from a facility located at 2436 Sawdust Road, The Woodlands,
Montgomery County, Texas,

from Outfall 001 located at Latitude 30° 08' 06" North, Longitude 95° 28' 38" West, to Panther
Branch, thence Spring Creek and Outfall 002 located at Latitude 30° 08' 31.5" North, Longitude
[...]
policies, procedures, and permit requirements.

If the conditions of Test Acceptability are met in Item 2.a above and the percent survival of the
test organism is equal to or greater than 80% in the critical dilution concentration and all lower
dilution concentrations, the survival test shall be considered to be a passing test, and the
permittee may report a survival NOEC of not less than the critical dilution for the DMR
reporting requirements found in Item 3 below.

c. Dilution Water

1. Dilution water used in the toxicity tests will be receiving water collected as close
to the point of discharge as possible but unaffected by the discharge. The permittee shall
substitute synthetic dilution water of similar pH, hardness, and alkalinity to the closest
downstream perennial water where the receiving stream is classified as intermittent or where the
receiving stream has no flow due to zero flow conditions.

it. If the receiving water is unsatisfactory as a result of instream toxicity (fails to
fulfil the test acceptance criteria of Item 2.a), the permittee may substitute synthetic dilution
water for the receiving water in all subsequent tests provided the unacceptable receiving water
test met the following stipulations:

(A)a synthetic dilution water control which fulfils the test acceptance
requirements of Item 2.a was run concurrently with the receiving water control;

(B) the test indicating receiving water toxicity has been carried out to completion

(i.e., 7 days),




NPDES PERMIT No. TX0054186 Page 15 of PARTII

(C) the permittee includes all test results indicating receiving water toxicity with
the full report and information required by Item 3.a below; and

(D)the synthetic dilution water shall have a pH, hardness, and alkalinity similar to
that of the receiving water or closest downstream perennial water not adversely affected by the
discharge, provided the magnitude of these parameters will not cause toxicity in the synthetic
dilution water.

d. Samples and Composites

i.  The permittee shall collect a minimum of three flow-weighted composite samples
from the outfall(s) listed at Item 1.a above.

ii. The permittee shall collect second and third composite samples for use during 24-
hour renewals of each dilution concentration for each test. The permittee must collect the
composite samples such that the effluent samples are representative of any periodic episode of
chlorination, biocide usage or other potentially toxic substance discharged on an intermittent
basis.

1ii. The permittee must collect the composite samples so that the maximum holding
time for any effluent sample shall not exceed 72 hours. The permittee must have initiated the
toxicity test within 36 hours after the collection of the last portion of the first composite sample.
Samples shall be chilled to 6 degrees Centigrade during collection, shipping, and/or storage.

iv. If the flow from the outfall(s) being tested ceases during the collection of effluent
samples, the requirements for the minimum number of effluent samples, the minimum number of
effluent portions and the sample holding time are waived during that sampling period. However,
the permittee must collect an effluent composite sample volume during the period of discharge
that is sufficient to complete the required toxicity tests with daily renewal of effluent. When
possible, the effluent samples used for the toxicity tests shall be collected on separate days if the
discharge occurs over multiple days. The effluent composite sample collection duration and the
static renewal protocol associated with the abbreviated sample collection must be documented in
the full report required in Item 3 of this section.

3. REPORTING

a. The permittee shall prepare a full report of the results of all tests conducted pursuant
to this section in accordance with the Report Preparation Section of EPA-82 1-R-02-013, or the
most current publication, for every valid or invalid toxicity test initiated whether carried to
completion or not. The permittee shall retain each full report pursuant to the provisions of PART
II1.C.3 of this permit. The permittee shall submit a copy of each full report to EPA for every test
initiated during the monitoring period, including any test which fails, is considered invalid or
which is terminated early for any reason.




NPDES PERMIT No. TX0054186 Page 16 of PART II

b. The permittee shall report the Whole Effluent Toxicity values for the 30-Day Average
NOEC and the 7-Day Minimum NOEC under Parameter No. 22414 on the DMR for that
reporting period in accordance with PART II1.D.4 of this permit.

If more than one valid test for a species was performed during the reporting period, the test
NOEC’s may be averaged arithmetically and reported as the DAILY AVERAGE MINIMUM
NOEC for that reporting period.

The permittee shall report the LOWEST 30-Day Average Minimum NOEC and the lowest 7-
Day Minimum NOEC for Whole Effluent Toxicity.

A valid test must be reported on the DMR during each reporting period specified in PART I of
this permit. Only ONE set of biomonitoring data for each species tested is to be recorded on the
DMR for each reporting period. The data submitted should reflect the LOWEST lethal and sub-
lethal effects results for each species during the reporting period. All invalid tests, repeat tests
(for invalid tests), and retests (for tests previously failed) performed during the reporting period
must be attached to the DMR for EPA review.

¢. The permittee shall submit the results of the valid toxicity test on the DMR for that
reporting period in accordance with PART II1.D.4 of this permit, as follows below. Submit
retest information clearly marked as such with the following month's DMR. Only results of
valid tests are to be reported on the DMR.

i. Ceriodaphnia dubia

A. If the NOEC for toxicity is less than the critical dilution, enter a "1";
otherwise, enter a "0" for Parameter No. TLP3B

B. Report the NOEC value for survival, Parameter No. TOP3B
C. Report the LOEC value for survival, Parameter No. TXP3B
D. Report the NOEC value for reproduction, Parameter No. TPP3B
E. Report the LOEC value for reproduction, Parameter No. TYP3B

F. If the No Observed Effect Concentration (NOEC) for reproduction is less than
the critical dilution, enter a "1"; otherwise, enter a "0" for Parameter No. TGP3B

G. Report the higher (critical dilution or control) Coefficient of Variation,
Parameter No. TQP3B




NPDES PERMIT No. TX0054186 Page 17 of PART 1T

F. MINIMUM QUANTIFICATION LEVEL (MQL)

If any individual analytical test result is less than the minimum quantification level listed below,
a value of zero (0) may be used for that individual result for the Discharge Monitoring Report
(DMR) calculations and reporting requirements.

Pollutant MOL (ug/)
Copper 0.5




NPDES PERMIT NO. TX0054186
FACT SHEET

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES

I. APPLICANT

San Jacinto River Authority (STRA)
Woodlands Wastewater Treatment Plant No. 1
2436 Sawdust Road

The Woodlands, TX 77380

11. ISSUING OFFICE

U.S. Environmental Protection Agency
Region 6

1445 Ross Avenue

Dallas, TX 75202-2733

III.PREPARED BY

Laurence E. Giglio

Environmental Engineer

NPDES Permits & Technical Branch (6WQ-PP)
Water Quality Protection Division

VOICE: 214-665-6639

FAX: 214-665-2191

EMAIL: giglio.larry@epa.gov

IV.DATE PREPARED
January 20, 2009
V. PERMIT ACTION

The Environmental Protection Agency (EPA) proposes to modify the National Pollutant
Discharge Elimination System (NPDES) permit issued on September 29, 2007. This permit was
the subject of a petition before EPA’s Environmental Appeals Board (EAB) before specific
contested provisions of the permit were withdrawn. Those provisions of the permit that were not
withdrawn remain in effect. This action modifies the existing permit to addresses those then-
contested elements that were withdrawn. Unless otherwise stated, citations to “40 CFR” refer to
EPA regulations published in Title 40 of the Code of Federal Regulations. Citations to 30 TAC
refer to promulgated regulations listed in Title 30 of Texas Administrative Code.




NPDES No. TX0054186 FACT SHEET PAGE 2

VL. MODIFICATIONS TO EXISTING PERMIT

Modifications to the permit issued on September 28, 2007, with an effective date of November I,
2007, and an expiration date of October 31, 2012, are:

. New limitations for E. coli have been added.

- Report requirements have been added for copper.

Whole effluent toxicity limits have been added with a three-year compliance schedule.

. Outfall 002 has been established as a separate outfall with limitations for 5-day
carbonaceous biochemical oxygen demand, ammonia nitrogen and dissolved oxygen
more stringent than their limits when they were included in Outfall 0601,

E. Outfall 002 has a maximum daily rate limitation.

oW

VII. DISCHARGE LOCATION

As described in the application, the plant site is located at 2436 Sawdust Road, The Woodlands,
Montgomery County, Texas. The discharge from the facility is through Outfalls 001 and 002.
Outfall 001 is located at Latitude 30° 08' 06" North, Longitude 95° 28' 38" West. Outfall 002 is
located at Latitude 30° 08' 31.5" North, Longitude 95° 28" 14.9" West.

VIII. APPLICANT ACTIVITY

Under the Standard Industrial Classification (SIC) Code 4952, the applicant operates a publicly
owned treatment works (POTW), serving a population of 37,333.

The treatment provided at the facility includes bar screens, a degritter, acration basins, secondary
clarifiers, tertiary filters to enhance sediment control, followed by chlorine contact chambers,
aeration, dechlorination then metering and discharge through the outfall. The design flow for the
plant is 7.8 MGD. Sludge is treated by acrobic digesters, gravity thickening and lastly a belt
press. Sludge is disposed by land application as Class B biosolids. The facility has a sludge
management and disposal plan on file.

IX.REASON FOR PERMIT MODIFICATION

The EPA proposed a draft permit for public notice and comment on December 7,2007. SJRA
filed comments to the draft permit on February 19, 2007. EPA responded to the comments filed
by SJRA and issued a final permit on September 28, 2007. On October 29, 2007, SIRA filed a
petition for review of certain conditions of the NPDES permit with the EAB. On March 6, 2008,
the Texas Commission on Environmental Quality (TCEQ) notified EPA that the TCEQ
information used by EPA to determine critical dilution in the permit was incorrect. Based on
this notification, on March 14, 2008, EPA filed a notice with the EAB withdrawing the then-
contested provisions of the permit. On March 28, 2008, the EAB issued an order dismissing the
SJRA’s petition with prejudice.




NPDES No._TX0054186 FACT SHEET PAGE 3

EPA is now proposing modifications to the permit that address whole effluent toxicity (WET)
limits, bacteria limitations, and copper monitoring for Outfall 001. Regulations at 40 §CFR
124.19(d) authorize EPA to withdraw contested portions of a permit prior to the EAB rendering
a decision granting or denying review of a permit decision, and to prepare a new draft permit.

Additionally, EPA is modifying the 5-day carbonaceous biochemical oxygen demand (CBOD:s),
ammonia nitrogen (NH;N), dissolved oxygen (DO) and flow limits for discharges from Outfall
002 to Harrison Lake.

X. DRAFT PERMIT MODIFICATION RATIONALE AND PROPOSED PERMIT
CONDITIONS

A. WATER QUALITY SCREENING
1. General Comments

Pursuant to 40 CFR §122.44, the draft permit limits are based on either technology-based
effluent limits, pursuant to 40 CFR §122.44(a) or on Texas Surface Water Quality Standards
(WQS) and the requirements of 40 CFR §122.44(d), whichever are more stringent.

§ 301(b)(1)(C) of the Clean Water Act (CWA) requires that effluent limitations for point sources
include any limitations necessary to meet water quality standards. 40 CFR §122.44(d) provides
that if a discharge poses the reasonable potential to cause an in-stream excursion above a water
quality criterion, the permit must contain an effluent limit for that pollutant. If the discharge has
the reasonable potential to cause an in-stream violation of narrative standards, the permit must
contain prohibitions to protect that standard.

Additionally, the WQS provide that "surface waters will not be toxic to man from ingestion of
water, consumption of aquatic organisms, or contact with the skin, or to terrestrial or aquatic
life." 30 TAC Chapter 307. The methodology to implement those WQS is outlined in the
document, "Implementation of the Texas Commission on Environmental Quality Standards via
Permitting" (IP). The IP is designed to insure compliance with 30 TAC Chapter 307 which
establishes that no source will be allowed to discharge any wastewater which (1) results in
instream aquatic toxicity, (2) causes a violation of an applicable narrative or numerical state
water quality standard, (3) results in the endangerment of a drinking water supply, or (4) results
in aquatic bioaccumulation which threatens human health.

The IP document is not a state water quality standard, but rather, a non-binding, non-regulatory
guidance document. See IP at page 2 stating that "this is 2 guidance document and should not be
interpreted as a replacement to the rules.” EPA does not consider the IP to be a new or revised
water quality standard and has never approved it as such. EPA did comment on and
conditionally approve the IP as part of the Continuing Planning Process required under 40 CFR
§130.5(c) and the Memorandum of Agreement between Texas Natural Resource Conservation
Commission (now TCEQ) and EPA, but this does not constitute approval of the IP as a water




NPDES No. TX0054186 FACT SHEET PAGE 4

quality standard under CWA §303(c). Therefore, EPA is not bound by the IP in establishing
limits in this permit — but rather, must ensure that the limits are consistent with the EPA-
approved state WQS. Where IP procedures are consistent with state and federal law, EPA has
made an effort to use those procedures.

2. Reasonable Potential - Procedures

Methods for the determination of permit limits are set forth in the IP. Wasteload allocations
(WLAs) are calculated using estimated effluent dilutions, criteria outlined in the WQS and
partitioning coefficients for metals when appropriate and designated in the IP. The WLA is the
end-of-pipe effluent concentration that can be discharged and still meet instream criteria after
mixing with the receiving stream. From the WLA, a long-term average (LTA) concentration is
calculated for both chronic and acute toxicity, using a log-normal probability distribution, a
given coefficient of variation (0.6), and either a 90th or a 99th percentile confidence level. The
IP recommends use of the 90th percentile confidence level for discharges to rivers, freshwater
streams and narrow tidal rivers with upstream flow data, and the 99th percentile confidence level
is for the remainder of cases. For facilities that discharge into receiving streams that have human
health standards, a separate LTA will be calculated. The implementation procedures for
determining the human health LTA use a 99th percentile confidence level, along with an
established coefficient of variation (0.6). The lowest of the calculated LTA’s (acute, chronic
and/or human health), is used to calculate the daily average and daily maximum permit limits.

The IP procedure for determining reasonable potential for chemical-specific permit limits is to
compare the reported analytical data from the discharge monitoring report history and/or the
application information against percentages of the calculated daily average water quality-based
effluent limitation. The more stringent of the calculated water quality based effluent limitations
are compared against analytical data included with the permit application. Under the Texas IP, a
discharge would cause, have the reasonable potential to cause, or contribute to non-attainment of